Operations And Procedures Manual for Trans-Data On Board Weight Systems

Packing List Basic TD-2965 and Standard Axle Equipment and Standard Axle Hardware Bag

 * 1    

mounting fit-up bar fixture

1

load beam - 41 ft (rear drive axle)

1

load beam - 38 ft (front drive axle)

1

load beam - 21 ft (front axle)

1

front axle (type must be identified prior to order)

2

rear axle brackets (type must be identified prior to order)

2

small make-up pieces for rear brackets

1

in-cab meter power cable – 10 ft

1

chassis battery power cable to cab – 20 ft

1

standard axle hardware bag

1

electrical hardware bag

25

black cable ties - 8”

25

black cable ties - 6”

1

M-2000 meter with filter pack and programmed

1

meter 2-way swivel bracket

1

meter stand

1

¼” hi-temp split loom harness - 25 ft

1

5/8” split loom harness - 25 ft

1

meter cover plate w/2 labels

1

install instructions

                   * CHECK FOR NEED FOR MOUNTING FIT-UP BAR FIXTURE

STANDARD AXLE HARDWARE BAG PACKING LIST

3

3/4-16 nylon lock jam nut (plated)

3

3/4-16 1/2 nut (plated)

12

5/16” sae flat washer (plated)

12

5/16-18” nylon insert lock nut (plated)

12

load beam taper lock bushing

12

3/8” load beam support washer